FILED JUL 01, 2014
DOCUMENT NO. 03418-14
FPSC - COMMISSION CLERK

CLASS Aand B
WATER AND/OR WASTEWATER UTILITIES

FINANCIAL, RATE
AND ENGINEERING
MINIMUM FILING
REQUIREMENTS

OF
SANLANDO UTILITIES CORP.

Exact Legal Name of Uility

VOLUME I

Tl Cn,
e
e
7

TR

............

FOR THE

Test Year Ended: 12/31/2013

FORM PSCWAW 20 { ]


FPSC Commission Clerk
FILED JUL 01, 2014
DOCUMENT NO. 03418-14
FPSC - COMMISSION CLERK


Detailed Map




Sanlando Utilities Corporation
Docket No.: 140060-WS

Seminole County

25-30.440 (1)
DETAILED MAP

. Test Year Ended December 31, 2013




Chemicals Used




Sanlando Utilities Corporation
Docket No.: 140060-WS

Seminole County

25-30.440 (2)
CHEMICALS USED

. Test Year Ended December 31, 2013
[...]
. shall be met at the edge of the zone of discharge. For major users of reclaimed water (i.e., using 0.1 MGD or
more), the zone of discharge shall extend horizontally 100 feet from the application site or to user’s site
property line, whichever is less, and vertically to the base of the surficial aquifer. For other users, the zone of
discharge shall extend horizontally to the boundary of the general service area identified in the attached map
and vertically to the base of the surficial aquifer. [62-520.200(26)] [62-520.465]

2. The ground water minimum criteria specified in Rule 62-520.400 F.A.C., shall be met within the zone of
discharge. [62-520.400 and 62-520.420(4)]

3. During the period of operation authorized by this permit, the permittee shall sample ground water in accordance
with this permit and the approved ground water monitoring plan prepared in accordance with Rule 62-520.600,
F.A.C. [62-520.600][62-610.463]

4. The following monitoring wells shall be sampled quarterly. Sampling must be reasonably spaced to be
representative of potentially changing conditions.

Facility Permit Builder GMS# |WAFR#|Depth| Aquifer | Well Type | New or
Well Name Well Name (Feet) Mouitored Existing |
R001- Perc Pond
MW-5 MWB-5 3059A13042| 7012 40 Surficial | Background Existing
MW-6 MWC-6 3059A13044 | 7010 20 Surficial | Compliance Existing
MW-7 MWI-7 3059A13043 | 7011 30 Surficial | Intermediate | Existing

MWB = Background Well; MWI = Intermediate Well: MWC = Compliance Well
[62-520.600][62-610.463]



PERMITTEE:  Sanlando Utilities Corp PERMIT NUMBER: FLAO011080-015

FACILITY:

»®

Woodlands Des Pinar WWTF EXPIRATION DATE: December 13, 2014

The following parameters shall be analyzed for each of the monitoring well(s) identified in Permit Condition(s)
[1I. B. 4:

Parameter Compliance Units Sample Type Monitoring

Well Limit Frequency
Water Level Relative to Feet, NGVD Report Feet In Situ Quarterly
Nitrogen, Nitrate, Total (as N) 10 mg/L Grab Quarterly
Solids, Total Dissolved (TDS) 500 mg/L, Grab Quarterly
Chloride (as Cl) 250 mg/L Grab Quarterly
Coliform, Fecal 4 #/100ML Grab Quarterly
pH 6.5-8.5 SuU Grab Quarterly
Turbidity, Field - Nepholometric Report NTU Grab Quarterly

762-520.600(11)(b)] [62-601.300(3), 62-601.700, and Figure 3 of 62-601][62-601.300(6)] [62-520.300(9)]

If the concentration for any constituent listed in Permit Condition I11. B. 5. in the natural background quality of
the ground water is greater than the stated maximum, or in the case of pH is also less than the minimum, the
representative natural background quality shall be the prevailing standard. [62-520.420(2)]

In accordance with Part D of Form 62-620.910(10), water levels shall be recorded before evacuating wells for
sample collection. Elevation references shall include the top of the well casing and land surface at each well
site (Feet, NGVD) at a precision of plus or minus 0.01 foot. [62-320.600(11)(C)] [62-610.463(3)(a)]

Ground water monitoring wells shall be purged prior to sampling to obtain representative samples. [62-
601.700¢5)] [62-160.210]

Analyses shall be conducted on unfiltered samples, unless filtered samples have been approved by the
Department's Central District, Ground Water Section as being more representative of ground water conditions.
[62-520.310(5)]

. Ground water monitoring parameters shall be analyzed in accordance with Chapter 62-601, F.A.C. [62-

620.610(18)]

. Ground water monitoring test results shall be submitted on Part D of Form 62-620.910(10). A completed

Certification Page shall accompany each quarter of monitoring data. For reuse or land application projects, the
quarterly ground water monitoring results shall be submitted with the DMR as shown in the following schedule.
[62-522.600(10) and (11)(b)] [62-601.300(3), 62.601.700, and Figure 3 of 62-601] [62-620.610(18)]

SAMPLE PERIOD REPORT DUE DATE
January - March April 28
April - June July 28
July - September October 28
October - December January 28

. If any monitoring well becomes damaged or cannot be sampled for some reason, the permittee shall notify the

Department's Central District, Ground Water Section immediately and a written report shall follow within seven
days detailing the circumstances and remedial measures taken or proposed.  Repair or replacement of
monitoring wells shall be approved in advance by the Department's Central District, Ground Water Section.
[62-520.600]]62-4.070(3)]

. The Permittee shall provide verbal notice to the Department's Central District, Ground Water Section as soon as

practical after discovery of a sinkhole within an area for the management or application of wastewater,
wastewater residuals (sludges), or reclaimed water. The Permittee shall immediately implement measures
appropriate to control the entry of contaminants, and shall detail these measures to the Department's Central
District, Ground Water Section in a written report within 7 days of the sinkhole discovery. [62-4.070(3)]

17



PERMITTEE:  Sanlando Utilities Corp PERMIT NUMBER: FLAO11080-015

FACILITY:

Woodlands Des Pinar WWTF EXPIRATION DATE: December 13, 2014

. 1V. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS

A. Part I Slow-Rate/Restricted Access System(s)

.

(%]

Advisory signs shall be posted around the site boundaries to designate the nature of the project area. [62-
610.418(1)]

Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are
required. [62-610.414(8)]

The maximum annual average loading rate to the slow rate restricted public access system (R-002) consisting of
a 5.68 acre sprayfield shall be limited to 4.54 inches per week. The hydraulic loading rate shall not produce
surface runoff or ponding of the applied reclaimed water. [62-610.423(3) and (4)]

The crops or vegetation shall be periodically harvested and removed from the project area. [62-610.310(3)(d)
and 62-610.419(1)(b)]

Dairy cattle whose milk is intended for human consumption shall not be allowed on the project area for a period
of 15 days after the last application of reclaimed water. No restrictions are imposed on the grazing of other
cattle. [62-610.425]

Irrigation of edible food crops is prohibited. [62-610.426]

Overflows from emergency discharge facilities on storage ponds shall be reported as abnormal events in
accordance with Permit Condition IX.20. [62-610.800(9)]

B. Part IV Rapid Infiltration Basins

o

Advisory signs shall be posted around the site boundaries to designate the nature of the project area. [62-
610.518]

The maximum annual average loading rate to the three rapid infiltration basins (R-002) with a total wetted area
of 3.0 acres shall be limited to 3 inches per day (as applied to the entire bottom area). [62-610.523(3)]

Rapid infiltration basins shall be routinely maintained to control vegetation growth and to maintain percolation
capability by scarification or removal of deposited solids. Basin bottoms shall be maintained to be level. [62-
610.523(6) and (7)]

Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are
required. [62-610.514 and 62-610.414]

Overflows from emergency discharge facilities on storage ponds or on infiltration ponds, basins, or trenches
shall be reported as abnormal events in accordance with Permit Condition IX.20. [62-610.800(9)]

V. OPERATION AND MAINTENANCE REQUIREMENTS

A. Staffing Requirements

I,

During the period of operation authorized by this permit, the wastewater facilities shall be operated under the
supervision of a(n) operator(s) certified in accordance with Chapter 62-602, F.A.C. In accordance with Chapter
62-699, F.A.C., this facility is a Category 11, Class C facility and, at a minimum, operators with appropriate
certification must be on the site as follows:

A Class C or higher operator 6 hours/day for 5 days/week and one visit on each weekend day. The lead/chief
operator must be a Class C operator, or higher,




Rick Scott

Florida Department of Governor
Environmental Protection jenifer Carrll

Central District Lt. Governor

3319 Maguire Boulevard, Suite 232

Orlando, Florida 32803-3767 Herschel T. Vinyard, |r.
Secretary
STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT
PERMITTEE: PERMIT NUMBER: FL0036251-017 (Major —
Reclassification pending)
Sanlando Utilities Corp FILE NUMBER: FL0036251-017-DWIP
ISSUANCE DATE: March 31, 2011
RESPONSIBLE OFFICIAL: EXPIRATION DATE: March 30,2016

Patrick Flynn

200 Weathersfield Ave

Altamonte Springs, Florida 32714-4027
(407) 869-1919

FACILITY:

Wekiva Hunt Club WWTF

144 Ledbury Dr

Longwood, FL 32779-4609

Seminole County

Latitude: 28°41' 49.73" N Longitude: 81°26' 1.05" W

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida
Administrative Code (F.A.C.) and constitutes authorization to discharge to waters of the state under the National Pollutant
Discharge Elimination System. This permit does not constitute authorization to discharge wastewater other than as expressly
stated in this permit. The above named permittee is hereby authorized to operate the facilities in accordance with the
documents attached hereto and specifically described as follows:

WASTEWATER TREATMENT:

An existing 2.90 MGD annual average daily flow (AADF) activated sludge domestic wastewater treatment facility consisting
of three (3) contiguous package wastewater treatment plants (0.97 MGD design capacity, each), connected in parallel with
manual influent screening, aeration, clarification, chemical feed facilities, disinfection by chlorination, tertiary filtration,
dechlorination, two (2) 3.0 MG reclaimed water storage tanks, aerobic digestion of residuals and dewatering by one (1)
vacuum assisted drying bed and one (1) Somat screw press.

REUSE OR DISPOSAL:

Surface Water Discharge D-001: An existing 2.9 MGD AADF discharge to Sweetwater Creek, Class III fresh waters,
(WBID# 2956) being reduced to 0.87 MGD annual average daily flow (maximum at permitted capacity — limited to no more
than 30% of annual plant flow), in compliance with Rule 62-600.550(8)(b), FAC. The outfall is approximately one foot in
length and discharges at a depth of approximately zero feet. The point of discharge is located approximately at latitude
28°41' 52" N, longitude 81°25' 53" W and located in WBID#2956.

Land Application R-001: An existing 0.4 MGD annual average daily flow permitted capacity rapid infiltration basin system.
R-001 is a reuse system which consists of four rapid infiltration basins with an approximate wetted area of 338,000 square
feet located approximately at latitude 28°42' 5" N, longitude 81°24' 27" W.



PERMITTEE: Sanlando Utilities Corp PERMIT NUMBER: FL0036251-017
FACILITY: Wekiva Hunt Club WWTF EXPIRATION DATE: March 30, 2016

Land Application R-002: An existing 2.603 MGD annual average daily flow permitted capacity slow-rate public access
reuse system. R-002 is a reuse system which consists of a reclaimed water transmission/distribution system for public access
irrigation of the Wekiva Hunt Club Community, two (2) golf courses (Trophy Club Golf Course [fk.a. Sabal Point Golf
Course] and Wekiva Golf Course), parks, playgrounds, landscaped areas, plant nursery (Lake Brantley Plant Corp.), road
medians and right of ways and a reclaimed water transmission main interconnected to the City of Altamonte Springs
reclaimed water transmission system for irrigation under a reclaimed water reuse agreement (1.4 mgd) as shown in the
attached Reuse Service Area Map. Reclaimed water is stored in a storm water management pond, located at the Trophy Club
Golf Course. in accordance with Conditions 1V.A.16. and 1V.A.17. of this permit and at the two (2) on-site 3.0 MG reclaimed
water storage tanks. Land application system R-002 is located approximately at latitude 29° 42" 16" N, longitude 81° 26' 23"
W.

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and
Part I through Part IX on pages 1 through 36 of this permit.



PERMITTEE:
FACILITY:

Sanlando Utilities Corp
Wekiva Hunt Club WWTF

PERMIT NUMBER:
EXPIRATION DATE:

FL0036251-017
March 30, 2016

. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Surface Water Discharges

I. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to discharge effluent from
Outfall D-001 to Sweetwater Creek. Such discharge shall be limited and monitored by the permittee as specified below and reported in accordance with

Permit Condition [.C.8.:

Effluent Limitations Monitoring Requirements
Frequency of Monitoring
Parameter Units Max/Min Limit Statistical Basis Analysis Sample Type Site Number Notes
Flow (Surface Water ; Recording Flow
Discharge) MGD Mhznc i At ASSA R Continuous Meter with FLW-4 See LA.4
Max Report Monthly Average gy
Totalizer
BOD, Carbonaceous 5 Max 5.0 Monthly Average i S S
day. 20C mg/L Max 6.0 Single Sample Wedkd Ip-RRERL BEA-
Solids, Total Suspended Max 5.0 Monthly Average . . -
mg/L Nk 6.0 Single Sample Weekly 16-hr FPC EFA-1
Coliform, Fecal Max 200 Annual Average
#/100mL Max 200 Monthly Geometric Mean Weekly Grab EFA-1 See LA5
Max 800 Single Sample
pH y Min 6.0 Single Sample S . i iz
s.1. Max 8.5 Single Sample Continuous Meter EFD-1 ) See LA3
Chlorine, Total Residual 4 . _ gt _ Ny S See [.A.3 and
(For Disinfection) mg/L Min 0.5 Single Sample Continuous Meter EFA-1 LA6
Chlorine, Total Residual e axci ; y —
(For Dechlorination) mg/L Max 0.01 Single Sample Daily: 24 hours Grab EFD-1
Nitrogen, Total mg/L Max Report Monthly Average Weekly 16-hr FPC EFA-1
Nitrogen, Ammonia, Max 25 Monthly Average 7 S i
Total (as N) mg/L Max 3.0 Single Sample Weekly 16-hr FPC EFD-1
E‘:ﬁf‘" Mitrates Totdl mg/L. Max Report Single Sample Weekly 16-hr FPC EFD-1
Phosphorus. Total (as P) Max 0.4 Monthly Average 3 i i
mg/L NMaix 05 Single Sample Weekly 16-hr FPC EFD-1
2:;3%‘?“- Nitrate, Total Ib/mth Max 2805 Monthly Total Weekly 16-hr FPC EFD-1
Phosphorus, Total (as P) Ib/mth Max 40 Monthly Total Weekly 16-hr FPC EFD-1
%‘gﬁe"' Dissolyed mg/L Min 6.0 Single Sample Daily: 24 hours Grab EFD-1
Chronic Whole Effluent
Toxicity, 7-Day 1C25 percent Min 100 Single Sample Quarterly 24-hr TPC EFD-2 See LA7
(Ceriodaphnia dubia)
Chronic Whole Effluent
Toxicity, 7-Day 1C25 percent Min 100 Single Sample Quarterly 24-hr TPC EFD-2 See LA.7
(Pimephales promelas)




PERMITTEE:  Sanlando Utilities Corp PERMIT NUMBER: FL0036251-017

Wekiva Hunt Club WWTF EXPIRATION DATE: March 30, 2016

Effluent samples shall be taken at the monitoring site locations listed in Permit Condition I.A.1. and as
described below:

Monitoring Site
Number Description of Monitoring Site
FLW-4 Flow meter at dechlorination tank
EFA-1 Sampling point after disinfection
EFD-1 QOutfall Box
EFD-2 End of outfall discharge pipe

Hourly measurement of pH and total residual chlorine for disinfection during the period of required operator
attendance may be substituted for continuous measurement. [Chapter 62-601, Figure 2]

A recording flow meter with totalizer shall be utilized to measure flow and calibrated at least once every 12
months. [62-601.200(17) and .500(6)]

The effluent limitation for the monthly geometric mean for fecal coliform is only applicable if 10 or more
values are reported. If fewer than 10 values are reported, the monthly geometric mean shall be calculated and
reported on the Discharge Monitoring Report. [62-600.440(4)(c)]

Total residual chlorine must be maintained for a minimum contact time of 15 minutes based on peak hourly
flow. [62-600.440(4)(b), (5)(b), and (6)(b)]

The permittee shall comply with the following requirements to evaluate chronic whole effluent toxicity of the
discharge from outfall D-001.

a. Effluent Limitation
(1) In any routine or additional follow-up test for chronic whole effluent toxicity, the 25 percent inhibition
concentration (IC25) shall not be less than 100% effluent. [Rules 62-302.530(61) and 62-4.241(1 )(b),